Download Print this page

Craftsman 486.244122 Owner's Manual

48" dozer blade
Hide thumbs

Advertisement

Quick Links

Owner's Manual
48" DOZER BLADE
Model No. 486.244122
CAUTION:
IMPORTANT - READ THIS FIRST!!!

Advertisement

loading

  Also See for Craftsman CRAFTSMAN 486.244122

  Related Manuals for Craftsman CRAFTSMAN 486.244122

  Summary of Contents for Craftsman CRAFTSMAN 486.244122

  • Page 1 Owner's Manual 48" DOZER BLADE Model No. 486.244122 CAUTION: IMPORTANT - READ THIS FIRST!!! • • • • •...
  • Page 2 SAFETY Attention!! Become alert!! Your safety is involved. LIMITED ONE YEAR WARRANTY ON 48" DOZER BLADE CARTON CONTENTS...
  • Page 3 CONTENTS OF PARTS PACKAGE REF. QTY. DESCRIPTION SHOWN FULL SIZE NOT SHOWN FULL SIZE REF. QTY. DESCRIPTION...
  • Page 5 NOTE: Keep cable and fitting in alignment with cable mount bracket when tightening nuts. ASSEMBLY OF BLADE TO TRACTOR TO PREPARE TRACTOR: On some tractors the lift link nuts will be reused to fasten the dozer blade lift assembly to the lift link rods. Tighten both...
  • Page 7 3/8" x 1-1/4" BOLTS, FRONT 3/8" LOCK WASHERS LEFT SIDE & SHORT SPACERS CLEVIS PINS 3/8" x 3/4" LIFT PIVOT SWAY BAR BRACKET PLATE FIGURE 15 FRAME BRACKET HAIRPIN COTTER (SMALL)
  • Page 8 RIGHT HAND SIDE VIEW FRAME BRACKET HAIRPIN COTTER (SMALL) HAIRPIN COTTER (LARGE) FIGURE 21 front FRONT LIFT ASSEMBLY PIVOT SHAFT CLEVIS PINS 3/8" x 3/4" LIFT PIVOT PLATE thread forming...
  • Page 9 HAIRPIN HAIRPIN COTTER COTTER SUPPORT SUPPORT BRACKET BRACKET (2) 3/8" x 1" THREAD FORMING HEX BOLTS 3/8" x 1" HEX BOLTS (2) 3/8" x 1-1/4" HEX BOLTS AND 3/8" NYLOCK NUTS UP STOP BRACKET UP STOP BRACKET FIGURE 22 HANDLE GUIDE...
  • Page 12 LIFT ROD TRUNNION AND HEX NUTS HAIRPIN COTTER (SMALL) HAIRPIN COTTER (LARGE) FIGURE 32 LIFT ASSEMBLY LIFT ARM LINK HAIRPIN COTTER CLEVIS PINS 3/8" x 3/4" LIFT PIVOT PLATE...
  • Page 14 REPAIR PARTS FOR MODEL 486.244122 - 48" DOZER BLADE...
  • Page 15 REPAIR PARTS FOR MODEL 486.244122 - 48" DOZER BLADE...
  • Page 16 in your own home… 1-800-4-MY-HOME (1-800-469-4663) www.sears.com Sears Parts & Repair Center. 1-800-488-1222 www.sears.com Sears PartsDirect 1-800-366-PART (1-800-366-7278) www.sears.com/partsdirect 1-800-827-6655 1-877-LE-FOYER 1-888-SU-HOGAR...